


GOLDEN G RING www.golden-ring.cn Fax:+86-532-85763210		交货检测证书3.1格式 Inspection Certificates 3.1 材料证书 Material Certificate II 机械性能证书 -Mechanical property					EN10204(2004)					
							GR/R-46		Rev.2			
							Valid:2004.12.1		Rev.date:2006.8.15			
采购商/Purchaser		100503					检测文件号 Doc.No.		06082101			
							检测日期 Ins.Dt.		2006-08-18			
贵物品名/Articles		XXXX XXXXX		材料/Material		XXXXXX 1681		订单号 P.O.		29017-2006		
品名规格/Art-Nr.		XXXXX 700		热处理状态/Heat		NORMALIZING		交货批次/Batch No.		XXXXXX 089		
图纸版本号/Rev.No.		REV.B		Tracing M.Code:		000965		交货日期/Delivery.Date.		2006-08-21		
最新修改日期/Rev.date		Apr-8-2004						交货数量/Batch.Qty		2,000.00		
热处理炉次机械性能单 Mechanical Property per Heat Number							其它报告 Other Reports					
序号 No.	浇铸炉次号 Charge No.	热处理炉次号 Heat No.	材料硬度 Hardness	抗拉强度 Tensile Strength	屈服强度 Yield Strength	延伸率 Elongation	室温冲击功 Ak _v (RT)	金相结构 Micro-Structure	热处理曲线 Heat Treatment Curve.	压力试验报告 Pressure Test Report	裂纹检测报告 Crack Inspection Report	铸件致密无缺陷报告 No Defect Report
			HB/HRC	Rm Mpa	Rp0.2 Mpa	A5 %		Ferrite+Pearlite				
Required value:			160-200HB	≥520	≥260	≥18	--	 100X	Yes/No	Yes/No	Yes/No	Yes/No
1		XD06G009	179	586	382	20.3	NO		NO	NO	NO	
3		XD06G010	184	594	381	21.4						
4		XD06G018	185	584	384	19.4						
5		XD06G019	183	592	387	20.1						
6		XD06G020	184	589	389	20.3						
7		XD06G021	185	579	387	20.2						
8		XD06G022	179	590	390	20.1						
9		XD06G023	180	588	391	20.2						
10												
11												

结论/Comments: We declare that the material supplied are in compliance with the requirements of the order.

责任人/Responsible:

制表日期/Date:

